
 
 

Give to AgEcon Search 

 
 

 

The World’s Largest Open Access Agricultural & Applied Economics Digital Library 
 

 
 

This document is discoverable and free to researchers across the 
globe due to the work of AgEcon Search. 

 
 
 

Help ensure our sustainability. 
 

 
 
 
 
 
 
 

AgEcon Search 
http://ageconsearch.umn.edu 

aesearch@umn.edu 
 
 
 

 
 
 
 
 
 
Papers downloaded from AgEcon Search may be used for non-commercial purposes and personal study only. 
No other use, including posting to another Internet site, is permitted without permission from the copyright 
owner (not AgEcon Search), or as allowed under the provisions of Fair Use, U.S. Copyright Act, Title 17 U.S.C. 
[...]
I - --------------~I 
~ 

Killing & bleeding Blood recovery r~!I - - - - - - --1L-_-.,.._------' 
I 

Defeathering +
Blood 

I Scalding - I- -, 
~ 

I I
Picking & singeing -~ ....I 

I ~ •
I Washing - ....-~ Feathers 

Evisceration U 
I 
I Viscera removal - --, 

I I ~ • 
I Giblet processing - --!- -- ~'__O_f_fa_l_re......c-o-ve-ry-~r~ 

~ I + I _......Final washing -I- Offal 

~ 

Chilling'--_-.-.-_-----'1- - --------------~• 

I 

, • 
I 

Final product ==== Product 
Final wastewater 

- By-product 
collection & 

-- Potable water control 

.- - Process water 


- • - Wastewater 

15 




Table 1--Characteristics of wastewater from domestic and food processing sources 

Food processing wastewater 
Domestic

Wastewater characteristics: Unit 1:/ : wastewater : Cattle and . Salmon, .Poultry Greenbeans Tomatoeshogs :fresh/frozen: 

Temperature CO 16 18 NA 7.5 28 NA 
Suspended solids Hg/1 200 340 536 234 129 183-364 
Biochemical oxygen demand do. 200 486 715 484 174 100-610 
Chemical oxygen demand do. 500 968 1,630 814 328 NA 
pH NA 7.3 6.9 NA 7.2 6.1 4.4-10.2 
Phosphate Mg/1 10 19 1l 1.8 2 4.4-9.7 
Kje1dahl nitrogen do. 40 90 79 65 NA 2.5-18.2 
Ammonia do. 25 11 12.5 2.4 .3 NA 
Nitrite do. o .3 NA NA NA NA 
Nitrate do. o .4 .4 NA .4 NA 
Oil and grease do. 100 207 NA 177 NA NA 

Food processing wastewater--continued 
f-' 
~ 

: Mixed (corn, ~ Juice 
Corn Beets plums, Apples Peaches :Capp1e, pear, 

broccoli) orange) 

Temperature CO NA NA NA NA NA NA 
Suspended solids Mg/1 162-488 402.-675 320-580 56-178 725 26-2,510 
Biochemical oxygen demand do. 494-1,400 1,650-4,940 1,182-5,108 748-2,880 940 875-5,300 
Chemical oxygen demand do. NA NA NA NA NA NA 
pH NA 4.6-5.3 5.0 5.3-7.2 7.3-7.4 1,520 5.6-8.2 
Phosphate Mg/l 3-12 4.3-12 1-4.6 9.8-11.2 6.9 .5-3.8 
Kje1dah1 nitrogen do. 5.2-14.9 10-16.6 .5-2.5 9-16.8 2.9 .8-18.5 
Ammonia do. NA NA NA NA NA NA 
Nitrite do. NA NA NA NA NA NA 
Nitrate do. NA NA NA NA .3 NA 
Oil and grease do. NA NA NA NA NA NA 

NA = Not available or not applicable. 1/ Mg/l = milligram per liter. 

Sources: (10) for domestic wastewater; (24) for poultry; (1l) for cattle and hogs; (6) for salmon; (13) for 
greenbeans; (1) for tomatoes, corn, beets, mixed, apples, and juice; and (14) for peach~s. 



Table 2--Distribution of 	poultry processing plants in Vertrees' survey, by size of population center, 
size of plant, and location of wastewater treatment 

Size of plant (million pounds live weight slaughter) 

Small Medium Large
Population 	 All(less than 10) (10 to 49.9) (50 or more) 

Inplant Municipal Inplant Municipal Inplant Municipal Inplant Municipal 

Number 

Less than 2,500 
2.500-4,000 
5,000-9,999 
10,000-19,999 
20,000 and over 

27 
7 
7 
4 
4 

9 
4 
8 
3 

21 

42 
7 
3 
7 
6 

33 
18 
28 
28 
45 

16 
1 
3 
1 
6 

11 
9 
7 

11 
10 

85 
15 
13 
12 
16 

53 
31 
43 
42 
76 

Total 49 45 65 152 27 48 141 245 



of less that 20,000 which use municipal treatment (35 percent). 15/ Approximately 
two-thirds of all poultry processing plants are currently using municipal wastewater 
treatment services. This figure is also representative of the plants located in 
communities of the size on which this study focuses. 

A breakdown of poultry processing plants by type of wastewater treatment system 
used is presented in table 3. The major technologies employed by municipal systems 
jointly treating poultry processing wastes are activated sludge, trickling filter, and 
lagoons. These account for over three-fourths of the plants surveyed. There does not 
appear to be any basic differences between plant sizes. Unlike municipal treatment 
facilities, private treatment facilities employ lagoons nearly two-thirds of the time, 
with a few employing activated sludge, and no plants using trickling filter systems. 
Again, this pattern does not appear to vary among plant sizes. Thus, there is a sign
ificant difference between the types of treatment systems employed by inplant and 
municipal facilities. 

Data 

The user must provide certain design and COSt parameters to estimate the costs of 
wastewater treatment with the CAPDET and CLAW models. These parameters include the 
characteristics (in terms of quantity and quality) of the wastewater influent, desired 
effluent characteristics, the alternative processes to be considered, design specifi
cations of the processes, and input and byproduct prices. 

The focus of this study is on municipal wastewater treatment systems in small 
communities, with populations of 20,000 or less. Six hypothetical sizes of commu
nities will be examined with populations of 3,000, 5,000, 7,500, 10,000, 15,000, and 
20,000 in order to isolate the impact of community si~e. Assuming that average waste
water flows are directly related to population size, such that the average flow per 
person per day is 100 gallons, the average daily flows associated with these communi
ties are estimated. Minimum and maximum daily flows are derived using the engineering 
estimation formula presented by the Water Pollution Control Federation (ll). 

Representative domestic wastewater with the characteristics presented in table 4 
is assumed. The majority of the analysis presented in this study will use medium 
strength (in terms of pollutant concentrations) domestic wastewater. In one section, 
though, the three quality categories will be used to isolate the sensitivity of treat
ment costs to influent quality. It is necessary to define a representative poultry 
processing plant to simulate the impact on municipal wastewater treatment costs of the 
participation of poultry processing plants in the treatment system. Using average 
data (24), it is possible to define three representative size poultry-processing 
plants. A small plant handles approximately 51,000 birds per day and produces roughly 
0.5 million gallons per day (mgd) of wastewater, a medium plant handles 95,000 birds 
per day and produces 0.9 mgd of wastewater, and a large plant handles 207,000 birds 
per day and produces 1.9 mgd. Minimum daily flows are assumed to be 20 percent of 
average daily flow, while maximum daily flows are assumed to be 70 percent greater 
than average daily flows (11). 

It is theoretically simple to isolate the impact on municipal treatment costs of 
individual wastewater characteristics such as BOD, suspended solids, nutrients, and 
heavy metals, but it is much more complex in practice. The concentrations of the 
various wastewater constituents are interdependent. For example, an increase in the 
concentration of BOD is usually accompanied by an increase in the concentration of 

15/ This lower use of municipal treatment services in small communities may be due 
tothe unavailability of such services. Also, some of these firms may be located 
outside of any community. 

18 



Table 3--Distribution of poultry processing plants in Vertrees' study, by type of treatment 
system, size of plant, and location of \.;rastewater treatment 

Size of plant (million pounds annual live weight slaughter) 

Small Medium Large
Treatment system 	 All(less than 10) (10 to 49.9) (50 or more) 

Inp1ant Municipal Inplant Municipal Inplant Municipal Inp1ant Municipal 

Primary 

...... 
1.0 	

Activated sludge 

Trickling filter 

Lagoons 

Other 

No treatment 

Total 

NA = Not applicable. 

Source: (31) . 

Number 

13 4 3 24 0 3 16 31 

1 17 5 38 4 22 10 77 

0 10 0 30 0 10 0 50 

18 9 III 45 13 12 72 66 

5 5 8 15 2 1 15 21 

12 NA 8 NA 8 NA 28 NA 

49 45 65 152 27 48 141 245 



suspended solids. Likewise, a reduction in BOD through treatment is often accompanied 
by a reduction in suspended solids. Thus, it is necessary to have an estimate of the 
interactive effect of BOD and suspended solids in order to isolate the partial effect 
of BOD on municipal wastewater treatment costs. Specific information about these 
cross products is not currently available, so the relevant measure of the quality 
impact on costs for this study is one that incorporates the total quality effect. It 
will be necessary, then, to use packages of wastewater characteristics to represent 
quality variation. 

The EPA study (~) identifies the average values for raw poultry processing plant 
wastewater characteristics as presented in table 1. These values are found to be 
relatively constant for all plant sizes, so they will be assumed for the three hypo
thetical plants examined in this study. Comparison of these values with the values 
for medium strength domestic wastewater in table 3 shows the substantially higher con
centrations of the wastewater parameters in the poultry processing waste stream. The 
concentrations of suspended solids, biochemical and chemical oxygen demand (BOD and 
COD), phosphates, nitrogen, and grease of poultry processing wastes are nearly twice 
those of the domestic wastes. Except for the relatively high concentration of grease, 
the poultry processing waste stream is fairly compatible with most treatment systems. 

The desired effluent characteristics used in this analysis are the effluent limi
tations specified by the 1972 Federal Water Pollution Control Act Arnendemnts (P.L. 
92-500); that is, they are based on secondary treatment. These limitations are equiv
alent to 30 milligrams per liter (mg/l) for both BOD and suspended solids (21). An 
additional constraint on the final concentration of phosphates of 1 mg/l will be 
imposed in a portion of the analysis to determine the impact of industrial partici
pation on tertiary wastewater treatment facilities. 

Three general types of wastewater treatment systenls are examined in this study: 
those providing secondary treatment, those providing secondary tr~atment and phospho
rus removal (tertiary treatment), and land treatment systems. 1&/ Major emphasis is 
placed on secondary treatment systems since they occur most fr~quently. The three 
most commonly used types of secondary treatment are activated sludge, trickling filter, 
and lagoons. As shown earlier, these represent nearly 80 percent of the types of muni
cipal treatment currently being used in joint treatment systems involving poultry pro
cessing plants (11). 

The alternative secondary treatment trains analyzed in this study are presented 
in figure 2. The liquid line consists of a preliminary screening and grit removal, 
optional flow equalization and primary clarification, some form of secondary treatment, 
optional filtration, and chlorination. 12/ Sludges resulting from secondary treatment 
may be mixed and jointly treated with primary sludges or may receive some amount of 
separate treatment. The three general types of sludge treatment activities in CAPDET 
are thickening, digestion, and dewatering. The processes included thus far can be 
combined to form some 25,344 potential secondary treatment systems. 

When the phosphate constraint is imposed on the model, an additional treatment 
process is included in the liquid line following secondary treatment: two-stage lime 
treatment. This process is commonly used for phosphorous removal. In addition, a new 

~/ A more detailed explanation of the treatment technologies most commonly used in 
wastewater treatment is presented in appendix B. 

17/ Seven types of activated sludge systems (complete mix, contact stabilization, 
extended aeration, high-ra.te aeration, plug flow, pure oxygen, and step aeration), one 
type of trickling filter system (high rate), and three types of lagoon. systems (aer
ated, aerated facultative, and anaerobic) are included in the analysis. 

20 

http:high-ra.te


treatment system is examined in which both secondary and tertiary treatment are provid
ed by two-stage lime treatment followed by carbon adsorption. 18/ No biological treat
ment is used. This physical-chemical treatment method is not in widespread use today, 
but is used occasionally. • 

Land application of the effluent is handled as a tertiary treatment process, 
except in one case where it is assumed to follow primary treatment. The effluent from 
CAPDET is, therefore, the influent for CLAW, with the two cost estimates simply being 
added. Two types of irrigation systems are analyzed: solid set and center-pivot. In 
both, it is assumed that the effluent is transported 2 miles to the application site 
via forced-mains and is applied at a rate of 2 inches per week on reed canarygrass. 
The grass silage produced is valued at $15 per ton. ~/ It is also assumed that the 
land application system is not the 12 weeks per year used during the winter months. 

The design specifications for the individual treatment processes examined in this 
analysis are average estimates as suggested in (1&) and (35). These would normally be 
adjusted for site-specific condit.ions. The cost parameters assumed in this analysis 
are also average values. The interest rate used to amortize the capital cost is 6.61 
percent, Moody's municipal bond yield average for 1976. It is felt that thL- is 
representative of the opportunity cost of funds to municipalities during that period. 
A 20-year design life, as recommended by EPA (1Q), is also used in the amortization 
calculation. The 1976 EPA indices on sewage treatment plant cost and operation and 
maintenance cost are employed to update the capital cost and supply cost data, re
spectively. 20/ The 1976 average hourly earnings for water, steam, and sanitary 
workers, $5.31 per hour (18), are used as a measure of average wages for operation and 
maintenance personnel. 

Impact of Federal Construction Subsidies 

The analysis can be adapted to accommodate the introduction of Federal con
struction subsidies and to analyze their impact on municipal wastewater treatment 
facility design and costs. Marshall and Ruegg (2) suggest that construction subsidies, 
as provided in the 1972 amendments to the Federal Water Pollution Act, will affect the 
type of treatment prncesses selected by a community because of differences in capital 
intensity between processes. The subsidies, therefore, will lead to a different (and 
possibly inefficient) allocation of resources than would have occurred without the 
subsidy. This proposition can be tested by comparing cost estimates for the various 
treatment systems before and after the introduction of the subsidy. 

Reduction in Industrial Discharges 

In attempts to capture potential economies of size, some small communities have 
hastily designed and built treatment facilities to handle both domestic and industrial 
wastes without establishing the proper legal framework to ensure that the anticipated 
industrial participation is realized. In response to the higher user fees charged by 
the new facility, firms may reduce the amount of wastes discharged by using some form 
of inplant treatment. Other firms may disconnect from the municipal system for 

18/ Carbon adsorption is used to remove dissolved BOD and COD. 
19/ The price of $15 per ton is based on cattle feeding experiments at The 

Pennsylvania State University and the prices of corn and soybean oil mean in 1976 (36). 
1Q/ Values for the cost indices are from unpublished data, Office of Water Program 

Operations, U.S. Environmental Protection Agency, Washington, D.C. 

21 




reasons unrelated to the fees charged, such as business location changes or closings. 
In such cases, the community is left with underutilized capacity. 21/ 

To simulate the impact of the underutilized capacity upon a community's treatment 
costs, it is assumed that a firm reduces the quantity, but not quality, of wastes it 
discharges to a joint municipal system. In calculating the new costs of treatment, it 
is also assumed that total capital cost is unchanged by the decrease in caphcity uti
lization, but that operating and maintenance costs are changed. 

One estimate of the new operating and maintenance costs is represented by the 
corresponding costs for a facility designed t.o handle the new quantity and quality of 
influent, with the estimate adjusted to reflect a cost penalty associated with under
[...]
MUNICIPAL WASTEWATER TREATMENT COSTS 

Industrial partiCipation may have an impact on municipal wastewater treatment 
costs through two variables: the quantity or flow of wastewater through the treatment 
facility, and the quality of the influent to be treated. Average treatment costs will 
generally decrease with increasing volume, ceteris paribus, due to economies of size 
associated with relatively small treatment facilities, and increase with increasing 
concentrations of contaminants (that is, lower qualities), ceteris paribus, due to the 
additional equipment and/or time requirements to meet the prespecified effluent stan
dards. 24/ The former will be referred to as the "quantity" effect, and the latter as 
the "quality" effect. The net effect depends upon the particular industry involved 
and the composition of its wastewaters. 

The quantity and quality effects can be illustrated using the quality characteri
zation of domestic wastewaters in table 4. The CAPDET model is used to generate the 
costs of secondary wastewater treatment systems serving six hypothetical communities 
with populations between 3,000 and 20,000 (table 5). Costs are estimated for each 
community assuming weak, medium, and strong strength wastewaters. 

The costs used represent the least-cost treatment train for each of the three 
types of secondary treatment systems: activated sludge, trickling filter, and lagoon. 
There is some variation in the least-cost designs for the systems treating different 
combinations of quantity and quality of influent. For example, the least-cost design 
for acti.vated sludge systems treating all quanti.ties of weak wastes includes prelimi
nary screening and grit removal, primary sedimentation, high-rate activated sludge, 
chlorination of the effluent, and anaerobic digestion and sand bed drying of the 
sludge. Medium quality wastes at flows representing populations over 10,000 and 
strong quality wastes at all flows require the same general design, except for a sub
stitution of contact stabilization activated sludge for the primary sedimentati.on and 

~/ Average total costs are derived by dividing annual total costs by average 
daily flow for which the plant is designed, multiplied by 365 days per year. Average 
total costs are expressed in terms of cents per thousand gallons, since this is the 
commonly accepted unit of measurement in wastewater treatment design and analysis. 

24 

http:sedimentati.on


Table 4--Characterization of domestic wastewater 

high-rate activated sludge processes. The major change in design for trickling filter 
systems results in a substitution of anaerobic for aerobic digestion as the strength 
of the influent increases. Finally, anaerobic lagoons become more cost effective than 
aerated lagoons at larger volumes for medium and strong wastes. 

Each cost figure in table 5 represents some combination of influent flow,popu
lation size, and influent quality. Individual columns, however, represent the rela
tionship between average total cost and volume of influent, holding quality constant. 
Therefore, comparisons of points within a column will yield the quantity effect, 
whereas comparisons of corresponding points between columns will yield the effect of 
quality on costs of treatment. 

An examination of the costs for activated sludge systems shows that increasing 
volume (larger populations) leads to lower average costs, while decreasing quality 
(moving from weak to strong wastewater) leads to higher average costs. More specifi
cally, an increase in plant size from 0.5 to I mgd (an increase in population served 
from 5,000 to 10,000) decreases the average total costs of activated sludge treatment 
by approximately 24 percent, or 11. 2 cents per 1,000 gallons of medium strength influ
ent. This decrease in cost is equivalent to $40,880 per year for a I-mgd facility. 
An additional cost savings of 5 cents per 1,000 gallons results from expansion to a 

25 



Table 5--Average total costs of domestic wastewater treatment systems 
providing secondary treatment 

Domestic wastewater qualityTreatment system and 
population served 

Heak Medium Strong 

Cents per 1,000 gallons 

Activated sludge: 
3,000 46.3 57.2 66.7 
5,000 37.5 46.5 53.5

7,500 
 31. S 39.6 45.0
10,000 2S.3 35.3 39.S
15,000 24.1 30.0 33.6
20,000 21. 6 26.6 29.S 

Trickling filter: 

3,000 
 2S.0 4S.6 135.5 
5,000 23.2 40.2 109.5
7,500 20.0 34.7 92.6 

10,000 
 lS.O 31. 2 S2.3 
15,000 15.6 27.1 70.5 
20,000 14.1 24.5 62.S 

Lagoon: 

3,000 
 37.1 40.7 43.3 

5,000 30.5 33.6 36.0 

7,500 26.1 27.S 31.1 

10,000 23.4 26.0 2S.0 

15,000 20.1 22.2 
 23.9 
20,000 lS.O 19.9 21.4 

1.5-mgd facility. This analysis, then, demonstrates the considerable economies of 
size associated with treatment facilities serving small rural communities and the de
cline in importance of these economies as larger and larger volumes are treated. 

The impact of influent quality differences on average costs of activated sludge 
treatment may be observed as the relative difference between the columns. At the 
smallest population size, the difference between medium and strong strength influent 
amounts to 9.5 cents per 1,000 gallons, or $10,402 per year. This difference declines 
to 3.2 cents per 1,000 gallons at the largest population size studies. 12/ Influent 
qualities are held constant along each column, so the decrease in the difference be
tween the columns must be due to some interactive effect of quality and quantity re
sulting in a smaller impact of quality differences at higher volumes. 

12/ Comparing .the absolute difference is somewhat deceiving, since the magnitude of 
the difference is in part related to the magnitude of the base cost. An examination 
of the relative differences, in terms of percentage changes, shows that this inter
active effect is less important. For example, the absolute differences between the 
costs of treating medium and strong strength influent are 9.5 cents and 3.2 cents per 
1,000 gallons for small (0.3 mgd) and large (2 mgd) volumes respectively, while the 
percentage changes are 16 and 12 percent. 

26 



A similar examination of the data for trickling filter systems reveals the same 
basic relationships. Again, significant economies of size are found along any partic
ular column. The quality impact on costs (the relative difference between the col
umns), though, is much larger than that for activated sludge systems. At 0.5 mgd, the 
increase in costs resulting from treating medium strength as opposed to weak strength 
wastes is 20.6 cents per 1,000 gallons. The increase resulting from treating strong 
as opposed to medium strength wastes adds 86.9 cents per 1,000 gallons to total treat
ment costs. This relatively large impact of quality differences on the costs of trick
ling filter systems may be explained by the sensitivity of trickling filters to high 
organic loadings (11). The higher levels of BOD in strong wastewaters will promote 
faster rates of grm,th in the micro-organisms attached to the filter media. If these 
organisms grow enough to plug the passageways through which the wastewater flows, 
flooding and possibly system failure can occur. Therefore, large expenditures on 
maintenance are required to prevent these problems. Finally, as with the activated 
sludge systems, this quality impact diminishes as volumes treated increase. 

The final set of data represents the average costs of lagoon wastewater treatment 
system. The relative differences among columns for these systems are considerably 
less than those for the other treated systems, indicating that influent quality, with
in the range examined here, is less important in terms of its impact on cos::s for 
lagoon systems. Other than this difference, one again finds the economies of size and 
the interactive effect of size and quality found in other systems. 

An additional comparison can bE made on t.he relative cost-effectiveness of 

the three secondary treatment systems. Trickling filter systems are cost-effective 

for communities with weak strength wastewater, but a lagoon system is the lowest cost 

alternative ~hen wastewaters are medium or strong. 


Thus, it is possible, using hypothetical wastewater streams representative of 
normal domestic sewage, to isolate and examine the impacts on treatment costs of dif 
ferences in flow and influent quality. As hypothesized, the larger design flows de
crease average treatment costs per 1,000 gallons due to economies of size, while lower 
influent qualities (higher pollutant concentrations) increase average treatment costs. 
The analysis also shows that the magnitude of the quality effects depends on the type 
of treatment technology used and the volume of influent to be treated. 

Joint Wastewater Treatment Costs 

The costs of joint treatment of domestic and poultry processing wastewaters are 
analyzed for the six hypothetical community sizes. Cost estimates are for medium 
strength domestic wastes plus wastes from small, poultry processing plants. Treatment 
costs are then generated for 24 wastewater influent streams, varying in flow and con
centrations of certain wastewater characteristics. 

Secondary Treatment 

The average wastewater treatment costs for facilities providing secondary treat
ment to the various combinations of domestic and poultry processing plant wastes 
appear in table 6. A comparison of costs associated with the three types of second
ary treatment shows that lagoon systems are the most cost-effective with and without 
the inclusion of a poultry processing plant. Trickling filter systems are less costly 
than activated sludge systems when only medium strength domestic wastes are treated, 
but the reverse is true when the treatment of poultry processing wastes is added. 
There is some effect upon the designs of the least-cost trains. The primary adjust
ment in the activated sludge systems, due to the different composition of influent, is 
a substitution of contact stabilization for chemical coagulation coupled with high

27 



Table 6--Average total costs of secondary wastewater treatment systems
and joint treatment with poultry processing plants 

Treatment system and Domestic Joint wastewater by size of plant 
population served wastewater 

Small Medium Large 

Cents Eer 1!000 gallons 

Activated sludge: 
3,000 
5,000 
7,500 
10,000 
15,000 
20,000 

57.2 
46.5 
39.6 
35.3 
30.0 
26.6 

45.2 
40.4 
36.2 
33.2 
28.8 
26.0 

39.6 
36.7 
33.7 
31.3 
27.7 
25.2 

32.1 
30.5 
29.0 
27.5 
25.2 
23.4 

Trickling filter: 
3,000 
5,000 
7,500 
10,000 
15,000 
20,000 

48.6 
40.2 
34.7 
31. 2 
27.1 
24.5 

91.9 
83.1 
76.1 
70.4 
62.4 
56.8 

78.9 
74.2 
68.8 
64.7 
58.4 
54.0 

63.5 
60.8 
58.0 
55.6 
51. 7 
48.7 

Lagoon: 
3,000 
5,000 
7,500 
10,000 
15,000 
20,000 

40.7 
33.6 
27.8 
26.0 
22.2 
19.9 

30.7 
28.0 
25.6 
23.8 
21.0 
19.1 

27.0 
25.5 
23.8 
22.3 
20.0 
18.4 

22.3 
21. 3 
20.4 
19.5 
18.0 
17.0 

rate activated sludge. Contact stabilization appears to be the least-cost alter
native when average daily flow exceeds 1.5 mgd. For trickling filter systems, the 
least-cost treatment train includes chemical coagulation and filtration when treating 
only domestic wastes. These unit processes are omitted from the least-cost treatment 
train when poultry processing wastes are included. Accompanying this adjustment is a 
substitution of anaerobic digestion of sludges for aerobic digestion. Finally, 
anaerobic lagoons are more cost-effective than aerated lagoons when domestic popula
tion equals or exceeds 10,000 or when a large poultry processing plant is present. 
This change in cost-effectiveness does not result from changes in flow alone, but from 
some combination of flow and influent quality. 

Activated Sludge 

Focusing first on the average total costs of the least-cost activated sludge 
treatment trains, one finds that each cost figure in table 6 represents a different 
combination of quantity and quality of influent. Thus, comparisons, whether along a 
single column or between columns, will not yield the separate effects of quantity or 
quality, but a combined or net effect on treatment costs. Exceptions to this are 
comparisons along the domestic wastewater column. As in the previous section, analysis 
of this column demonstrates the considerable economies of size associated with treat
ment facilities of the scale hypothesized here. The quality of the influent remains 

28 



constant along this column, so comparisons of points along the column reveal the cost 
savings resulting from the quantity effect alone (economies of size). 

Cost reductions from m~ving down the other columns result from both quantity and 
quality effects. That is, volume naturally increases as higher volumes of domestic 
wastewater are jointly treated with a fixed volume of poultry processing wastewater, 
resulting in additional economies of size. Concentrations of po11ut~nts decrease due 
to the dilution effect of the addition of the less-polluting domestic wastes, result
ing in additional cost savings. Both of these effects, though, decline in importance 
as larger volumes are reached. 

Analysis of the relative differences between the curves shows that jOint treat
ment, no matter what the size of the poultry processing plant, results in a substan
tial cost reduction for any size of community examined. This reduction for the 
smallest community size (3,000) amounts to approximately 21 percent, or 12 cents per 
1,000 gallons, for inclusion of a small poultry processing plant; 31 percent, or 17.6 
cents per 1,000 gallons, for a medium plant; and 44 percent, or 25.1 ceuts per 1,000 
gallons, for a large plant. These reductions fall to 2.3, 5.3, and 12 percent (or 0.6, 
1.4, and 3.2 cents per 1,000 gallons), respectively, when the largest community size 
(20,000) is considered. Per capita cost reductions resulting from treating poultry 
processing wastes in addition to the normal domestic loads range hetween 22 cents a 
year for a small plant in the largest community, to $9.16 a year for a large plant 
located in a small community. ~/ 

The cost reductions just described may also be explained in terms of quantity and 
quality effects. Total volume again increases as higher volumes of poultry processing 
wastewater are added to a fixed volume of domestic wastewater but the resulting con
centration of pollutants also increases. Hence, the two effects operate in opposite 
directions. The net result is a reduction in costs, so the quantity effect must be 
dominant. 27/ 

Trickling Filter 

Analysis of the domestic wastewater column for trickling filter systems again 
demonstrates the economies of size associated with smaller treatment facilities. 
Examination of the other columns also shows general cost reductions attributable to 
increasing community size. As with activated sludge, these reductions may be explain-
ed by reinforcing quantity and quality effects. 

The major difference in the results of the two analyses lies in the relative dif
ferences between the columns. Whereas the addition of poultry processing wastewater 
results in a reduction in average annual treatment costs in the case of activated 
sludge systems, it results in substantially higher costs for trickling filter systems. 
The additions to average costs from inclusion of small, medium, and large poultry pro
cessing plants are 89, 62, and 27 percent (or 43.3, 30.3, and 12.9 cents per 1,000 
gallons), respectively, for the smallest community size, and 132, 121, and 99 percent 
(or 32.3,29.6, and 24.2 cents per 1,000 gallons), respectively, for the largest commu
nity size. Thus, the inclusion of poultry processing wastewater in a trickling filter 
treatment system results in substantial cost increases. 28/ 

26/ These calculations assume that total treatment costs are allocated to indivi
dual and industrial sources on the basis of the design flow attributed to each. 

27/ The quality effect will be examined in more detail later in the analysis. 